7 CHASSIS ASSEMBLY,DRIVEMOTOR&HYD FILTER




ITEM | PART No. DESCRIPTION ary ITEM | PART No. DESCRIPTION aTty

1 301 DRIVE CHAIN SPLIT LINK ASS 1 21 321 NYLON WASHER 1

2 302 | DRIVE CHAIN 1 22 322 | WASHER B

3 303 | DRIVE SPROCKET 1 23 323 | LOCKNUTS 2
4 3-04 GRUB SCREW 1 24 3-24 TINE CASING gL

5 3.05 | KEY 1 25 325 | DRAINPLUG 1

6 3.08 | TRAVEL DRIVE MOTOR 1 26 326 | AXLE BUSH 2

7 307 | WASHER 2 | 27 327 | SEAL 2

8 308 | NUT 2 28 328 | FELT 2

9 309 | HYD. TANK COVER PLATE 1 29 ]

10 310 | FILTER ASSEMELY 1 30 B
" a1 STUD 8 31

12 312 | CHASSIS ASSEMBLY 1 a2

13 3-13 ENGINE MOUNTING 1 33 0. - |
14 314 | HANDLE BAR MOUNTING 1 4 | - o
15 | 315 ADJUSTMENT HANDLE 1 a5 i

316 | ROLLPIN 1 36 —

17 | 317 | NYLONWASHER 1 37

18 | 318 | WASHER 1 38

19 219 | PIN - 1 EE _
20 320 | WASHER 1 40

CHASSIS ASSEMBLY, DRIVE MOTOR & HYDRAULIC FILTER

LAaAoolo AooEMEE Y, L Y A e —



HYDRAULIC CONTROL VALVE ASSEMBLY




ITEM | PART No. DESCRIPTION QTY
1* 7-01 CONTROL VALVE BODY 1
2 7-02a VALVE SPOOL RHS NSS

7-02b VALVE SPOOL LHS NSS
3 7-03 ROLLPIN 4
4 7-04 EXTERNAL CIRCLIP 4
5 7-05 TEFLON BACK RING 4
8 7-06 O-RING 4
7 7-07 DETENT SPRING 2
8 7-08 DECAL (CONTROL VALVE) 1
9 7-9 BLACK KNOB 2
10 7-10 HANDLE 2
11 7-11 SET SCREW e
12 7-12 HYDRAULIC ADAPTOR 1
13 7-13 1/8" PIPE PLUG 2
14 7-14 HADRAULIC ADAPTOR 2
15 7-15 HYDRAULIC ADAPTOR 3
16 7-16 BOLT 2
17 7-17 NUT - Nyloc 2

« NOT SOLD SEPERATELY

HYDRAULIC CONTROL VALVE ASSEMBLY




RS
N
Ao
By
W\
| /ﬂ
R
/// | /
/Ar /
N
4w/r/_ /
S f
@
3\\[\\‘ &
2\\\\.\

ENGINE PROTECTION BAR



ITEM

PART No.

DESCRIPTION

QTY

"

6-01

ENGINE PROTECTION BARS

6-02

SET SCREW

6-03

WASHER

PRI =

Wl ® | ;| AWM

=l
o

i
—

sy
ra

l

Y
[#4]

—
i

—
w

-
(a3}

=
"hl

-
(0]

-
w0

rJ
o

ENGINE PROTECTION BAR







ITEM | PART No. DESCRIPTION ary
1 401 | CIRCLIP 1
2 402 | PN 1
3 4-03 NUT (NYLQC) 1
2 404 | WASHER 1
5 405 | HANDLEBAR 1
8 | 408 | LEVERASSEMBLY COMPLETE | 1
7 407 | HANDLE GRP 2
8 408 |cup 1
9 409 | WASHER 1
10 410 | CABLE 1
11 4-11 BOLT ]
12 412 | WASHER 1
13 413 | BUSH 2
14
15
16
7
18
19 -

20

HANDLE BAR ASSEMBLY




H

I{ -
_,:-_-z,_u' 2 g —22

. e

YDRAULIC PUMPASSEMBLY, HOSES AND FITTINGS




ITEM | PART No. DESCRIPTION Qry ITEM | PART No. DESCRIPTION ary
1 5-01 PUMP FLANGED COUPLING 1 21 5-21 HOSE 1
2 502 “T" PIECE L 22 5-22 HOSE 1
3 5-03 HOSE 3 23 5-23 SUCTION HOSE 1
4 5-04 | RELIEF VALVE EN 24 524 | SUCTION SCREEN T
-] 5-05 HOSE 1 25 ]
6 506 | HOSE 1 26
7 507 | KEY 1 27 ]
8 508 | ENGINE COUPLING El 28 ]
9 5-09 SPIDER 1 29
10 510 | ADAPTOR PLATE 1 30
11 511 WASHER 4 31
12 512 | STUD 4 32 |
13 513 | WASHER 2 BEE
14 514 | sTuD 2 34 |
15 515 | PUMP FLANGED COUPLING 1 35
18 516 | HYDRAULIC PUMP 1 36 B
17 517 | PUMP COUPLING 1 37
18 5-18 DRIVE WHEEL RELIEF VALVE 1 38
19 519 | HOSE 1 39
20 520 | HOSE 1 a0

HYDRAULIC PUMP ASSEMBLY, HOSES AND FITTINGS



TINE BOX ASSEMBLY



TINE BOX ASSEMBLY

ITEM | PART No. DESCRIPTION ary ITEM | PART No. DESCRIPTION Qry
1 2.01 | TYNE COVER 1 21 222 | WASHER 1
2 202 | NUT 3/8 NF NYLOC 9 22 2.23 | BEARING 2
3 203 | BOLT3@X 1"BOLT 9 23 2.24 | CIRCLIP 1
4 2.04 | SIDE PLATE (MOTOR) 1 24 225 | WASHER o 1
5 2-05 BOLT 5/16 X % NF 12 25 2.28 WASHER IEN
6 206 | NUT 518 NF--* 12 26 227 | SCREW 1

7 207 | WASHER 2 27 228 | BOLT 24
8 208 | MOTOR 1 28 229 | NUT 24
] 208 | NUT%NF 2 28 230 | TYNE LH 6 |
10 210 | WASHER 5/16 2 30 231 | TYNE RH 6
1 211 | KEY 1 3 2-32 | SAFETY SIGN 1
12 212 | DRIVE HUB 1 2 233 |PIN i 1
13 213 |ROLLPIN 1 33 2.34 | cLIP 1
14 214 | DEPTHBAR 1 34 2.35 | SIDE COVER 1
15 215 | DEPTH BAR WITH SHOE 1 35 i
16 216 | ROLLPIN 1 36

17 2417 | WASHER 1 a7

18 218 SCEW M10 X 50 1 38 ]
19 219 | TYNE SHAFT 1 38

20A 220 | BEARING HOUSING 1 | 40

| 208 | 221 | BEARING HOUSING BOLTS 3



